DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-111-001 Rev. C



Kits &
Assemblies

Cabinet
Group

Rear
View

Bearing Housing
& Tumbler Group

c
)
0
(7))
L]
i ™
2P
S ©
o
t
()
hd
s

Electrical
20)7¢

Kits, Assemblies, & Common Parts

Description
Kit — Add Water Option T80

T30

T50

T80
9732-358-003

Kit — Add Water Option T50

9732-358-002

Kit — Add Water Option T30

9732-358-001

Kit — T80 Bottom Exhaust

9732-348-001

9732-348-001

9732-348-001

LP to Natural Conversion Kit for White Rodgers

9732-142-004

9732-142-004

9732-142-004

Kit, Optional Replacement for Round Switch

9539-492-001

9732-351-001

9732-351-001

9732-351-001

Tempertature Probe

9501-004-004

9501-004-004

9501-004-004

Controls

9799-027-001

9799-027-001

9799-027-001

Ignition Control Box

9857-182-001

9857-182-001

9857-182-001

Electrode Assembly

9875-002-003

9875-002-003

9875-002-003

Hi-Limit Thermostat

9576-203-002

9576-203-002

9576-203-002

Overtemp Thermostat

9576-207-006

9576-207-006

9576-207-006

Motor Run Relay

5192-285-004

5192-285-004

5192-285-004

Transformer

8711-007-002

8711-007-002

8711-007-002

Lint Screen

9822-026-002

9822-026-001

9822-031-002

Airflow Switch

9539-461-009

9539-461-009

9539-461-009

Door Switch

9539-492-001

9539-501-001

9539-492-001

Motor Belt

9040-076-003

9040-076-006

9040-076-011

Tumbler Belt

9040-073-009

9040-073-011

9040-073-012

Complete Tension Arm Assembly

9861-022-001

9861-022-002

9861-024-004

Spider/Trunnion

9568-015-002

9568-017-002

9873-008-001

Door Handle

9244-093-001

9244-093-001

9244-093-001

Gap Tool

8545-065-001

8545-065-001

8545-065-001

-

DNOO30OND-15EO
DNOO50ND-15EO
DNOOSOND-15EO

Section 5:
Dryer Parts

Data

Part # 8533-111-001 Rev. C

Part # 8533-111-001 Rev. C

ejeq sped

]
0
0
-
=1
0
=
)
o
(=g
o
o




Kits &
Assemblies

Cabinet
Group

Rear
View

Bearing Housing
& Tumbler Group

c
[=}
(7]
(0]
[)]
v
[=1
Q
=3
()}
|
[)]
=
s

Electrical

Dryer Cabinet Group

Description
Loading Door Complete SS/Brushed SS/Blk

9960-306-001

9960-305-001

9960-305-001

Loading Door Complete Wht/Brushed SS/Blk

9960-306-003

9960-305-003

9960-305-003

Door Assy, Loading (Ring only) Brushed SS

9960-255-008

9960-284-002

9960-284-002

NN~ |~

Door Assy, Loading (Ring only) Black (after serial
D1.22290.005)

9960-319-007

9960-320-004

9960-320-004

==~

w

Plate Assy, Hinge (SS)

9982-374-001

9982-368-001

9982-368-001

Plate Assy, Hinge (Wht)

9982-374-003

9982-368-003

9982-368-003

Cover-Hinge Back, Black

9074-341-002

9074-340-002

9074-340-002

Screw-10Bx3/8, Black

9545-008-010

9545-008-010

9545-008-010

Screw Hinge to Door

9545-012-015

9545-012-015

9545-012-015

Nut, Hinge to Door

8640-413-002

8640-413-002

8640-413-002

Glass, Door

9212-002-003

9212-002-004

9212-002-004

|| b

Gasket, Door Glass (Black)

9206-413-001

9206-413-002

9206-413-002

Support Door Glass

9548-117-000

9548-117-000

9548-117-000

Gasket, Door Outer Rim (Black)

9206-420-003

9206-420-005

9206-420-005

Handle, Loading Door

9244-093-001

9244-093-001

9244-093-001

¥ | N| O

Screw, Handle

9545-018-017

9545-018-017

9545-018-017

Stud Door Catch

9531-033-002

9531-033-002

9531-033-002

Nut-Hex, #10-32

8640-413-001

8640-413-001

8640-413-001

Nut, Acorn

8640-413-003

8640-413-003

8640-413-003

Catch, Loading Door

9086-015-002

9086-015-002

9086-015-002

Rivit

9244-093-001

9244-093-001

9244-093-001

Strap, Hinge (Black)

9966-018-002

9966-014-002

9966-014-002

Plate Assy-Backup, Hinge

9982-386-001

9982-356-001

Plate Assy-Backup, Hinge

9982-369-001

Reinforcement-Front panel

9817-003-001

Screw-Phillips, 10-32x1/2 Chrome

9545-012-003

9545-012-003

9545-012-003

Screw-Phillips-Counter sink, 10-32x1/2 Chrome

9545-012-028

9545-012-028

9545-012-028

Screw-Special, Hinge to Door

9545-052-001

9545-052-001

9545-052-001

Nut-Allen, 1/4-20

8640-439-001

8640-439-001

8640-439-001

Washer-Fiber/Plastic

8641-436-003

8641-436-003

8641-436-003

Front Panel Assy (Wht) Round Switch

9989-623-008

9989-624-008

9989-625-008

Front Panel Assy (Wht) Square Switch

9444-002-003

9444-004-003

9444-006-003

Front Panel Assy (SS) Round Switch

9989-623-007

9989-624-007

9989-625-007

Front Panel Assy (SS) Square Switch

9444-002-001

9444-004-001

9444-006-001

Screw-Phillips, 10Bx1 3/4

9545-008-014

9545-008-014

9545-008-014

Washer-Finish

8641-585-001

8641-565-001

8641-585-001

Nut-Spring

8640-399-001

8640-399-001

8640-399-001

Insulation-Front Panel, Top Half

9277-063-001

9277-057-001

9277-058-001

Insulation-Front Panel, Bottom Half

9277-063-002

9277-057-002

9277-058-002

18

Label-Warning

8502-758-001

8502-758-001

8502-758-001

19

Plug-Front Panel

9456-050-001

9456-055-001

9456-050-001

Switch-Door Closed

9539-492-001

9539-501-001

9539-492-001

Wiringharness-door Switch

9627-918-001

9627-948-001

9627-918-001

Wire-Assy-Blu

8220-063-009

8220-063-009

8220-063-009

Cabinet Touch Up Paint

9472-001-013

9472-001-013

9472-001-013

i I B i ) I B B O N (P T (SO IS i S (o BN (o0 IS i B NOR (SO BN [ NG A (e SN (OIS PO I OT O SN (NG N () NG SR (SO

Part # 8533-111-001 Rev. C

19

8,9 10

12

16,17

14

Part # 8533-111-001 Rev. C

u
(']
-

v a
7 a
w =
=
Q e+
0
[«




Kits &
Assemblies

Cabinet

Rear

Bearing Housing
& Tumbler Group

RMC
Parts

=
o
0
()]
()
-
Q.
Q
3
)
-
[J]
)
s

Electrical

Group

View

Parts

Dryer Cabinet Group Continued

Key Description
1 Nameplate - Dexter Dryer Black

9412-252-001

9412-253-001

9412-254-001

Door Assy-Upper, OPL (SS)

9960-325-007

9960-326-009

9960-327-009

9960-325-008

9960-326-010

9960-327-010

2
2 Door Assy-Upper, OPL (Wht)
3 Bracket-Hinge

9029-224-001

9029-224-001

9029-224-001

Screw-hxwshd, 10-32x3/8

9545-012-015

9545-012-015

9545-012-015

Nut-hexkeps, #10-32unf,2b

8640-413-002

8640-413-002

8640-413-002

* Rivit- 3/16, Hinge to Door

9491-009-001

9491-009-001

9491-009-001

&8 Rivit- 3/16, Hinge to Cabinet

9491-009-001

9491-009-001

9491-009-001

Trim-Upper Service Door, Black

9578-098-002

9578-094-002

9578-096-002

Screw-Phillips, 10Bx3/8, Black

9545-008-010

9545-008-010

9545-008-010

Screw-Phillips, 10Bx1 3/4

9545-008-014

9545-008-014

9545-008-014

Washer-Finish

¥*IN|Jo|luv | »

8641-585-001

8641-585-001

8641-585-001

Nut-Spring

8640-399-001

8640-399-001

8640-399-001

Support-Upper Service Door

9548-288-001

9548-288-002

9548-288-002

* | CO

Clamp-tube

9079-121-002

9079-121-002

9079-121-002

*

Nut-hexkeps,#6-32

8640-411-003

8640-411-003

8640-411-003

9 Contrlassy-display,2.0,0pl,dry

9857-230-002

9857-230-002

9857-230-002

Button-control,2.0,0pl

9035-063-001

9035-063-001

9035-063-001

* Window-display,lcd(w/gasket)

9635-021-002

9635-021-002

9635-021-002

* | Nut, #6-32

8640-411-003

8640-411-003

8640-411-003

* Clamp-Cable, 1/2”

9079-121-002

9079-121-002

9079-121-002

* | Nut, #6-32

8640-411-003

8640-411-003

8640-411-003

10 | Insulation

9277-041-016

9277-041-016

9277-041-016

11 | Harness-Control

9627-922-001

9627-922-001

9627-922-001

* Harness-Temp Probe

9627-917-001

9627-917-001

9627-917-001

12 | Pcbassy-maincontrol

9799-027-001

9799-027-001

9799-027-001

Screw-hxwshrhdundct,#10bx1/2

9545-008-024

9545-008-026

9545-008-024

Wireasy,2.0,t-1200/t-30fss

8220-158-027

8220-158-011

8220-158-017

Wiringharness-power,relay

9627-919-003

9627-919-003

9627-919-003

Cableassy-usb,snapin

9806-024-001

9806-024-001

9806-024-001

13 | Bracket-mtg,control

9029-301-001

9029-301-001

9029-301-001

& Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

* Bushing-insulated, 1"

9053-067-004

9053-067-004

9053-067-004

N|lBd|=lR]=rPrAl2]2]R2 22N RIR2 2NN E2INININNRA -

Part # 8533-111-001 Rev. C

Part # 8533-111-001 Rev. C

u
(']
-

g a
7 a
w =
23
Q e+
0
[«




(%]}
2
<5
BE
¥ 3
(7]
<

View

Bearing Housing
& Tumbler Group

Water Suppresson
Parts

®
e
=
i)
|8
L)
Ll

Dryer Cabinet Group Continued

Key Description

1 | Door-Lower Service, OPL, SS 9960-321-003 9960-322-003 9960-323-003 1
1 | Door-Lower Service, OPL, Wht 9960-321-004 9960-322-004 9960-323-004 1
2 Handle-Door, Lower Service, Black 9244-089-002 9244-087-002 9244-088-002 1
3 | Screw-Phollips, 10Bx3/8, Black 9545-008-010 9545-008-010 9545-008-010 5
4 | Handle-Door, Lower Service OPL 9244-084-002 9244-084-002 9244-084-002 1
5 | Trim-Lower Kick, Black 9578-099-002 9578-095-002 9578-097-002 1
6 | Screw-Phollips, 10Bx3/8, Black 9545-008-010 9545-008-010 9545-008-010 4
7 | Screen Assy, Lint 9822-026-002 9822-026-001 9822-031-002 1
8 | Switch-Door Closure (Circular) 9539-492-001 9539-492-001 9539-492-001 2
& Switch-Door Closure (Square) 9539-501-001 9539-501-001 9539-501-001 2
* Kit, Optional Replacement for Round Switch 9539- 9732-351-001 9732-351-001 9732-351-001 1
492-001
9 | Hinge-Door, Lower 9243-081-001 9243-082-001 9243-082-001 1
10 | Screw-5/16, 10ABx3/8 9545-008-024 9545-008-024 9545-008-024 5
11 | Bracket-Door Switch 9029-226-001 9029-226-001 9029-226-001 1
* | Rivit, 1/8 Low Profile 9491-009-004 9491-009-004 9491-009-004 2
12 | Bracket-Chain 9029-223-001 9029-223-001 9029-223-001 2
* | Rivit, 1/8 Low Profile 9491-009-004 9491-009-004 9491-009-004 8
13 [ Hook, “S” Type 9248-022-002 9248-022-002 9248-022-002 4
14 | Chain-Lower Service Door 9099-012-006 9099-012-006 9099-012-006 2
* | Leg-leveling 8544-006-001 8544-006-001 8544-006-001 4
* | Leveling Leg Wrench 8545-061-002 8545-061-002 8545-061-002 1

Part # 8533-111-001 Rev. C

Part # 8533-111-001 Rev. C

u
(']
-

v a
7 a
w =
=
Q e+
0
[«




Kits &
Assemblies

Bearing Housing
& Tumbler Group

Water Suppresson
Parts

Electrical

10

Dryer Cabinet Group Continued

Key Description T-30 T-50 T-80 QTY
1 Insulation, Upper service Door 9277-041-016 9277-041-016 9277-041-016 1
2 Insulation, RH Burner 9277-041-019 9277-041-023 1
3 Insulation Tumbler Area, above Baffle 9277-041-020 9277-041-021 2
& Insulation Tumbler Area, above Baffle 9277-051-004 3
4 Insulation Tumbler Area, below baffle 9277-041-020 2
& Insulation Tumbler Area, below baffle 9277-051-004 3
5 Insulation Lint Compartment 9277-041-021 9277-041-025 2
* | Screen Assy, Lint 9822-026-002 9822-026-001 9822-031-002 1
6 | Switch-Door Closure 9539-492-001 9539-501-001 9539-492-001 AR
7 | Hinge-Door, Lower 9243-081-001 9243-082-001 9243-082-001 1
8 | Screw-5/16, 10ABx3/8 9545-008-024 9545-008-024 9545-008-024 AR
9 | Lint Hood-Back 9240-038-001 9240-041-001 9240-044-001 1
10 | Nut Wizlock, 8-32 8640-412-004 8640-412-004 8640-412-004 6
11 | Lint hood, LH 9240-040-001 9240-043-001 9240-046-001 1
12 | Lint hood, RH 9240-040-002 9240-043-002 9240-046-002 1
13 | Lint hood, Top 9240-039-001 9240-042-001 9240-045-001 1
14 | Screw, 5/16- 10ABx3/8 9545-008-024 9545-008-024 9545-008-024 14
15 | Impeller, w/set screws 9278-043-001 9278-037-003 9278-037-003 1
16 | Harness -Temp Probe 9627-917-001 9627-917-001 9627-917-001 1
17 | Wire Nut, #71B 8640-276-005 8640-276-005 8640-276-005 2
18 | Bracket, Temp Probe 9029-197-001 N/A N/A 1
19 | Screw-5/16, 10ABx3/8 9545-008-024 N/A N/A 2
20 | Temp Probe 9501-004-004 9501-004-004 9501-004-004 1
21 | Screw-Phillips, 8Bx1/4 9545-045-005 9545-045-005 9545-045-005 1

30lb Temp Probe

Part # 8533-111-001 Rev. C

Part # 8533-111-001 Rev.C

ejeq sped

]
0
0
-
=1
0
=
)
o
(=g
o
o

11



Kits &
Assemblies

Bearing Housing
& Tumbler Group

c
(=]
0
0
(]
-
o
o
=3
)
-
o
]
s

Electrical

12

Dryer Modular Cabinet Group 30Ib.

(After Serial D1.23164.026)

Key Description T30 QTY

1 | Cabinet Base Assembly 9945-166-001 1

* | Lower Back Panel Assembly 9989-730-002 1

2 | Lower Cabinet RH Side Panel 9444-109-003 1

3 | Lower Cabinet LH Side Panel 9444-109-004 1

4 | Lower Cabinet Front Channel 9081-224-001 1

* | Upper Back Panel Assembly 9989-731-002 1

5 | RH Middle Side Panel Assembly 9444-111-003 1

6 | LH Middle Side Panel Assembly 9444-111-004 1

7 | Cabinet Top 9577-070-001 1

8 | RH Baffle 9049-131-001 1

9 | LH Baffle 9049-132-001 1

* | Baffle Angled Bracket 9029-371-001 2
10 | RH Upper Side Panel 9444-113-003 1
11 | LH Upper Side Panel 9444-113-004 1
12 | Upper Cross Brace 9046-107-001 1

* | 10abx3/8 Screw 9545-008-024 25
* | 3/16 Blind Rivet 9491-009-001 171
* | Wht 3/16 Blind Rivet 9491-009-005 48

Part # 8533-111-001 Rev. C

12

11

10

Part # 8533-111-001 Rev.C

ejeq sped

]
0
0
-
=1
0
=
)
o
(=g
o
o

13



Kits &
Assemblies

Bearing Housing
& Tumbler Group

c
(=]
0
0
(]
-
o
o
=3
)
-
o
]
s

Electrical

14

Dryer Modular Cabinet Group 50Ib.

(After Serial D1.23145.014)

Key Description T50 QTY

1 | Cabinet Base Assembly 9945-165-001 1

* | Lower Back Panel Assembly 9989-726-002 1

2 | Lower Cabinet RH Side Panel 9444-104-003 1

3 | Lower Cabinet LH Side Panel 9444-104-004 1

4 | Lower Cabinet Front Channel 9081-222-001 1

* | Upper Back Panel Assembly 9989-727-002 1

5 | RH Middle Side Panel Assembly 9989-728-003 1

6 | LH Middle Side Panel Assembly 9989-728-004 1

7 | Cabinet Top Assembly 9961-164-001 1

8 | RH Baffle 9049-130-001 1

9 | LH Baffle 9049-130-002 1

* | Baffle Stiffener Angle 9003-386-001 2
10 | RH Upper Side Panel 9444-108-003 1
11 | LH Upper Side Panel 9444-108-004 1
12 | Upper Cross Brace 9046-105-001 1

* | 10abx3/8 Screw 9545-008-024 21
* | Large Head Pop Rivet 8638-190-028 4

* | 3/16 Blind Rivet 9491-009-001 122
* | Wht 3/16 Blind Rivet 9491-009-005 54

Part # 8533-111-001 Rev. C

12

11

10

Part # 8533-111-001 Rev.C

ejeq sped

]
0
0
-
=1
0
=
)
o
(=g
o
o

15



()]
2
@5
8E
¥ 3
0
<

Dryer Modular Cabinet Group
(After Serial D1.23090.024)

Key Description T80 QTY
1 | Cabinet Base Assembly 9945-162-001 1
* | Lower Back Panel Assembly 9989-716-002 1
2 | Lower Cabinet RH Side Panel 9444-091-003 1
§ 5 3 | Lower Cabinet LH Side Panel 9444-091-004 1
S 4 | Lower Cabinet Front Channel 9081-217-001 1
* | Upper Back Panel Assembly 9989-717-002 1
g’ g' 5 | RH Middle Side Panel Assembly 9989-718-003 1
@ g 6 | LH Middle Side Panel Assembly 9989-718-004 1
:|°: qh) 7 | Cabinet Top Assembly 9961-163-002 1
gag 8 | RH Baffle 9049-129-001 1
'E 5 9 | LH Baffle 9049-129-002 1
8 ; * | Baffle Stiffener Angle 9003-384-001 2
10 | RH Upper Side Panel 9444-095-003 1
11 | LH Upper Side Panel 9444-095-004 1
Lz) % 12 | Upper Cross Brace 9046-104-001 1
g8 * | Heavy Hex Nut 7/16-14 8640-416-001 6
* Spring Lockwasher 7/16 8641-582-013 6
- * | 10abx3/8 Screw 9545-008-024 28
e * | Large Head Pop Rivet 8638-190-028 4
§ * | 3/16 Blind Rivet 9491-009-001 111
& * | Wht 3/16 Blind Rivet 9491-009-005 54
(3 * | Hex kep Nut 1/4-20unc, 2b 8640-414-006 10
a', * | LH Rear Side Angle 9003-326-002 1
§ * | RH Rear Side Angle 9003-327-002 1
=]
9
w
16 Part # 8533-111-001 Rev. C

12

11

—_
=
=
==

MR

-
e

Part # 8533-111-001 Rev.C

17



Kits &
Assemblies

Dryer Rear View 30Lb

Key Description

24

13,14

12

19

ejeq sped

]
0
0
-
=1
0
=
)
o
(=g
o
o

21, 22, 23

18
25

R i

1 Motor 9376-311-005 1
2 | Pulley 9453-157-001 1
Do * Set screw 9545-028-013 1
-_g § 3 Plate, Motor mounting 9982-370-002 1
[SACH| * | Gasket, Motor Plate 9206-428-002 1
4 Nut-3/8-16, Plate to cabinet 8640-415-004 4
= 3 * Impeller w/set screw 9278-043-001 1
©
g .g 5 | Screw, 5/16-18x5/8 9545-014-004 4
6 | Nut, 5/16-18 8640-400-003 4
o 7 Support Arm, Intermediate pulley 9991-053-001 1
5 3 8 | Bolt- 3/8-16x1 1/4 9545-029-010 3
L™
=
S bl 9 | Nut, Wizlock, 3/8x16 8640-415-004 3
o % * | Cap Screw, 3/8-16x1 1/2 9545-029-003 1
£ =@l [snap Ring 9487-200-003 1
o
g ; * | Washer-Flat, 3/8x1 8641-581-035 3
10 | Idler Arm Assembly 9861-022-001 1
11 | Washer-Flat, 3/8x1 8641-581-035 2
(@) _E) 12 | Pulley, Idler w/Bearings 9908-039-004 1
< k| 13 |Bearing, Bronze 9036-145-002 2
14 | Snap Ring 9487-200-003 1
15 | Hook “S” type 9248-022-002 3
c
8 16 | Chain, Spring tension 9099-012-002 1
@ 17 | Spring, tension 9534-319-002 1
& % 18 | Chain, Limit 9099-012-007 1
35l 19 [BeltDrive 9040-076-003 1
5 * | Tolerance Ring 9487-234-005 1
"&:' 20 | Pulley, Driven 9908-049-002 1
= 21 | Washer-Flat, 1/2 8641-581-026 1
o 22 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
™
g % 23 | Bolt-3/4, 1/2-13x1 1/4 9545-017-009 1
2 =Ml 24 | Belt, Driven 9040-073-009 1
Es 25 | Thermostat-safety reset 9576-207-006 1
* Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 2
@
= X
28
9
1T}
Scroll down for
50Ib and 80Ib
Parts Breakdown
18 Part # 8533-111-001 Rev. C

19

Part # 8533-111-001 Rev. C



Kits &
Assemblies

Dryer Rear View 50Lb

Description

o
o
&
@
O
o
o
o

pPajeaH dH9|3

21, 22, 23

18
25

5,6

1 Motor 9376-317-001 1
2 | Pulley 9453-169-013 1
-a-; a * Set screw 9545-028-013 1
.E g 3 Plate, Motor mounting 9982-370-002 1
8 G * Gasket, Motor Plate 9206-428-002 1
4 Nut-3/8-16, Plate to cabinet 8640-415-004 4
- * | Impeller w/set screw 9278-037-003 1
g Il 5 [scew /1618078 9545-014-004 4
6 Nut, 5/16-18 8640-400-003 4
_— 7 | Support Arm, Intermediate pulley 9991-053-002 1
£ g 8 Bolt- 3/8-16x1 1/4 9545-029-010 3
0 o
3 ‘2 9 | Nut, Wizlock, 3/8x16 8640-415-004 3
:';, Bl * [ Cap Screw, 3/8-16x1 1/2 9545-029-012 1
£ Hll * |[SnapRing 9487-200-003 1
S~ * | Washer-Flat, 3/8x1 8641-581-035 3
m
b 10 | Idler Arm Assembly 9861-022-002 1
11 | Washer-Flat, 3/8x1 8641-581-035 2 24
oY 12 | Pulley, Idler w/Bearings 9908-048-003 1
E E 13 | Bearing, Bronze 9036-145-002 2
14 | Snap Ring 9487-200-003 1 13,14
15 | Hook “S” type 9248-022-002 3
§ 16 | Chain, Spring tension 9099-012-002 1
8 17 | Spring, tension 9534-319-002 1 12
i
& % 18 | Chain, Limit 1
g S 19 | Belt Drive 9040-076-006 1
5 & Tolerence Ring 9487-234-005 1
T 20 | Pulley, Driven 9908-047-002 1
; 21 | Washer-Flat, 1/2 8641-581-026 1 19
= 22 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
E % 23 | Bolt-3/4, 1/2-13x1 1/4 9545-017-009 1
5 =4l 24 | Belt, Driven 9040-073-011 1
Qr BB Thermostat-safety reset 9576-207-006 1
* Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 2
8
T X
£
9
w 1
Scroll down for
80lb Parts
Breakdown
20 Part # 8533-111-001 Rev. C

Part # 8533-111-001 Rev. C

21



Kits &
= TS

S
]
(]
x

o
=
(]
3
o
I
o
£
=
]
Q
[

RMC
Parts

Water Suppresson

®
=
I
e
18}
9
wl

22

3
2
>

& Tumbler Group

Key Description T-80 QTY
Motor 9376-317-001 1
2 | Pulley 9453-157-001 1
* Set screw 9545-028-013 1
3 Plate, Motor mounting 9982-372-002 1
* | Gasket, Motor Plate 9206-428-002 1
4 Nut-3/8-16, Plate to cabinet 8640-415-004 4
* Impeller w/set screw 9278-037-003 1
5 | Screw, 5/16-18x5/8 9545-014-004 4
6 | Nut, 5/16-18 8640-400-003 4
& Tolerence Ring 9487-234-001 1
7 Pulley, Driven 9908-043-002 1
8 | Washer-Flat, 1/2 8641-581-026 1
9 Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
10 | Bolt-3/4, 1/2-13x1/14 9545-017-009 1
11 | Support Arm, Intermediate pulley 9991-053-002 1
12 | Bolt- 3/8-16x1 1/4 9545-029-010 3
13 | Nut, Wizlock, 3/8x16 8640-415-004 3
* | Cap Screw, 3/8-16x1 1/2 9545-029-012 1
* Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 1
14 | Idler Arm Assembly 9861-024-004 1
& Snap Ring 9487-200-006 1
* Washer-Flat, 8641-581-039 1
15 | Pulley, Idler w/Bearings 9908-042-006 1
* Snapring, Inside-Bearing 9487-238-005 1
& Bearing, Ball 9036-159-007 2
* Spacer, Bearing 9538-173-002 1
16 | Washer-Flat 8641-581-039 1
17 | Nut, 5/8-11 8640-425-002 1
18 | Hook “S” type 9248-022-002 3
19 | Chain, Spring tension 9099-012-009 1
20 | Spring, tension 9534-151-000 1
21 | Belt Drive 9040-076-011 1
22 | Belt, Driven 9040-073-012 1
23 | Thermostat-Overtemp, Reset 9576-207-006 1
* | Plug-plastic,7/8" 9456-041-006 1

20

11

19
18

—14

12,13

22

15

16,17

21

Dryer Rear View 80 Lb

8,9 10

Part # 8533-111-001 Rev. C

Part # 8533-111-001 Rev. C

ejeq sped

]
0
0
-
=1
0
=
)
o
(=g
o
o

23



Kits &
Assemblies

Cabinet

Rear

o
=
(]
3
o
= =
o
£
=
]
Q
Q0

RMC
Parts

Water Suppresson

Electrical

24

Group

View

& Tumbler Group

Dryer Rear View-Guard & Exhaust

Description

Cover Cabinet

9074-347-001

9074-348-001

9074-349-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Cover-Control Box

9074-346-001

9074-353-001

9074-346-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard, RH

9208-093-001

9208-097-001

9208-101-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard Base & LH

9208-094-001

9208-098-001

9208-102-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard-Lower

9208-095-001

9208-099-001

9208-103-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard-upper

9208-150-001

9208-152-001

9208-105-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Elbow-90 degree, 8"

9142-039-001

9142-039-001

9142-039-001

Pipe-Duct, 8"

9109-121-001

9109-121-002

9109-121-002

Tee-Duct, Recirculation, 8"-6"

9810-018-001

9810-018-001

9810-019-001

Damper

9125-002-001

9125-008-001

Pin-Damper, Hinge

9451-146-002

9451-146-002

Nut-Spring

8520-141-000

8520-141-000

Bracket-Recirculation Duct, Small

9029-228-001

9029-228-001

9029-228-001

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

Pipe-Duct, 6”

9109-122-001

9109-122-003

9109-122-003

Bracket-Duct, Recirculation Large

9029-246-001

9029-247-001

9029-247-001

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

Elbow-90 degree, 6"

9142-039-002

9142-039-002

9142-039-002

Booklet-Owners

8514-291-001

8514-291-001

8514-291-001

Wiringlabel-diagram/inform

9507-017-001

9507-036-001

9507-040-001

o el I DS B i SN SR T T

Wiringlabel-schematic

9508-017-001

9507-036-001

9508-040-001

18

Label-Warning & Notice

8502-763-001

8502-763-001

8502-763-001

19

Label-Instructions (English)

8502-645-001

8502-645-001

8502-645-001

Label-Instructions (French)

8502-645-002

8502-645-002

8502-645-002

20

Decal-Lighting & Clearence (English)

8527-151-001

8527-151-001

8527-151-001

Decal-Lighting & Clearence (French)

8527-151-002

8527-151-002

8527-151-002

21

Label-High Voltage

8502-614-004

8502-614-001

8" Slide Oen Clean Out Duct (Optional)

9973-034-001

9973-034-001

9973-034-001

Part # 8533-111-001 Rev. C

Part # 8533-111-001 Rev.C

eleq sued
pa3jeaH 2113093

25



Kits &
Assemblies

Cabinet
Group

Rear
View

Bearing Housing
& Tumbler Group

RMC
Parts

Water Suppresson
Parts

Electrical

26

Dryer Rear View-Bearing Housing 30Lb

017 o

l

L]

'

b /,,_ e mmen i@ —
| SN -
0!
e 2
4 mn:::r

N _@_._.

4

Dryer Tumbler Group 30Lb

4

Key Description T-30 QTY
* Bearing Housing Complete Assy (Includes bearings & 9803-160-003 1

Spacer)

1 Housing, Bearing 9241-161-002 1
* Bearing, Ball, Front 9036-130-001 1
& Spacer, Bearing 9538-139-002 1
2 Bearing, Ball, Rear 9036-130-001 1
3 Screw-Wizlock, 3/8-24x3/4 9545-049-002 4
4 | Nut, 5/16-18 8640-400-002 4
5 | Screw, 3/8-24x1 9545-049-001 2
6 | Nut, 3/8-24 8640-415-002 2
* | Shim, Tumbler 9552-013-003 AR

Scroll down for
50lb and 80lb
Parts Breakdown

10 12
| . N E 5 Y
I 1+ | &E-|[Hi=e
t
A 11
E—I———————f—f—— ——7—7————|»—E—E
2 3 1 4 5 7 8 9

Key  Description T-30 QrY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-147-003 1
1 | Tumbler Assy (Galvinized) 9848-146-004 1
1 | Tumbler Assy Compleate W/Spider (SS & Galv front) 9848-147-004 1
1 | Tumbler Assy (Stainless Galvinized front) 9848-146-005 1
2 | Rod, Tumbler 9497-019-003 3
3 Washer, Special 8641-554-001 3

4 | Shim 9552-013-003 AR
5 | Spider Assy 9568-015-002 1
6 | Nut, Wiz Lock 8640-415-004 3
7 | Spacer-Shaft 9538-164-002 1
8 Tolerence Ring 9487-234-005 1
9 Pulley, Driven 9908-049-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1

Part # 8533-111-001 Rev. C

Scroll down for
50Ib and 80Ib_
Parts Breakdown

Part # 8533-111-001 Rev. C

ejeq sped

]
0
0
-
=1
0
=
)
o
(=g
o
o

27



Dryer Rear View-Bearing Housing 50Lb

Kits &
Assemblies

o
e
]
S
o
I
o
c
=
©
Q
]

& Tumbler Group

Dryer Tumbler Group 50Lb

[

3

c

(=]

@

i) 4

t

& (7))

55

Vo

} ™

(]

wd

©

= Key  Description T-50 QTY
* Bearing Housing Complete Assy (Includes bearings & 9803-201-001 1

Spacer)

1 Housing, Bearing 9241-189-002 1
* Bearing, Ball, Front 9036-159-001 1
£ Spacer, Bearing 9538-183-001 1

- 2 Bearing, Ball, Rear 9036-159-003 1

_g 5 3 Screw-Wizlock, 1/2-13x3/4 9545-017-017 4

Sl 5 | screw, 17213 12 9545-017-018 2

ﬂ 6 | Nut, 1/2-13 8640-417-002 2
* | Shim, Tumbler 9552-013-003 AR

Scroll down for
80lb Parts
Breakdown

B T e —t |»— =5
2 3 1 4 5 6 7 8 9
Key Description T-50 QTY
* | Tumbler Assy Complete W/Spider (GALV) 9848-158-003 1
1 Tumbler Assy (Galvinized) 9848-157-003 1
1 | Tumbler Assy Complete W/Spider (SS & Galv front) 9848-158-004 1
1 | Tumbler Assy (Stainless Galvinized front) 9848-157-004 1
2 | Rod, Tumbler 9497-226-002 3
3 Washer, Special 8641-590-002 3
4 | Shim 9552-013-000 AR
5 | Spider Assy 9568-017-002 1
6 | Nut, Wiz Lock 8640-417-005 3
7 | Spacer-Shaft 9538-184-001 1
8 Tolerance Ring 9487-234-005 1
9 Pulley, Driven 9908-047-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1

Scroll down for
80lb Parts
Breakdown

28 Part # 8533-111-001 Rev. C

Part # 8533-111-001 Rev. C

o
o
&
@
O
o
o
o

pa3jeaH 2113093

29



Kits &
Assemblies

o
=
(7]
3
o
I
o
£
=
]
Q
0

& Tumbler Group

Water Suppresson

Description

Dryer Rear View-Bearing Housing 80Lb

Bearing Housing Complete Assy (Includes bearings &

9803-189-001

Spacer)
1 Housing, Bearing 9241-183-003 1
* Bearing, Ball, Front 9036-159-002 1
2 Bearing, Ball, Rear 9036-159-001 1
] 3 | Washer, Flat 1/2 8641-581-026 4
':E: 4 | Lock Washer Spring, 1/2 8641-582-004 2
g 5 Screw, 1/2-13x1 9545-017-004 4
L 6 Lock Washer Spring, 1/2 8641-582-004 4
7 Nut, 7/16-14 8640-416-001 2
8 | Screw, 7/16-14x1 1/2 9545-059-003 2
9 | Nut, 7/16-14 8641-416-001 2
30 Part # 8533-111-001 Rev. C

Dryer Tumbler Group 80Lb

nnnnnnnnnnnn

nnnnnnn

[

12

- —r %~ ==
8
2 3 1 4 5 7

Key Description T80 QrY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-151-005 1
1 Tumbler Assy (Galvinized) 9848-150-005 1
1 | Tumbler Assy Compleate W/Spider (SS & Galv front) 9848-151-006 1
1 | Tumbler Assy (Stainless Galvinized front) 9848-150-006 1
2 | Rod, Tumbler 9497-226-001 4
3 Washer, Special 8641-590-001 4
4 | Shim 9552-013-000 AR
5 | Spider Assy w/Front Bearing 9873-008-001 1
6 | Nut, Wiz Lock 8640-417-005 4
7 Tolerence Ring 9487-234-001 1
8 Pulley, Driven 9908-043-002 1
9 | Washer -Flat 8641-581-026 1
10 | LockWasher - IntTooth, 1” 8641-582-016 1
11 | Screw, 1/2-13x1 1/4 9545-017-009 1
12 | Bearing, Front 9036-159-002 1

Part # 8533-111-001 Rev. C

ejeq sped

]
0
0
-
=1
0
=
)
o
(=g
o
o

31



RMC Parts

Kits &
Assemblies

Description

Strip-sensing, moisture

9558-034-001

9558-034-001

9558-034-001

Rivet-blind,3/16steel

9491-009-001

9491-009-001

9491-009-001

Controlsassy-rotatingpch,rmc

9857-248-001

9857-248-001

9857-248-001

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

Wiringharness-rmc,sensor,

9627-941-001

9627-941-002

9627-941-003

Conduit-rmcwires,

6068-052-001

6068-053-001

6068-054-001

| Hh|W

Screw-hxwshrundrcuthd, 10abx3/8

9545-008-024

9545-008-024

9545-008-024

Grommet-3/16id

9209-037-002

9209-037-002

9209-037-002

Screw-hxwsrhdsl,10-32ttx1/2grn

9545-008-027

9545-008-027

9545-008-027

X|o|w,

Lockwasher-exttooth,#10

8641-582-006

8641-582-006

8641-582-006

Bracketassy-cabinet,rmc

9985-204-001

9985-204-001

9985-204-001

* | N

Screw-hxwshdsl,10bx1/4

9545-008-001

9545-008-001

9545-008-001

Controlsassy-stationarypch,rmc

9857-247-001

9857-247-001

9857-247-001

Bearing Housing
& Tumbler Group

* | c©

Nut-hexkeps, #10-32unf,2b

8640-413-002

8640-413-002

8640-413-002

Wiringharn-rmc,can/pwr,

9627-940-001

9627-940-001

9627-940-002

Cover-service,rmc

9074-385-001

9074-385-001

9074-385-001

Screw-hxwshdsl,10bx1/4

9545-008-001

9545-008-001

9545-008-001

Water Suppresson

Electrical

Part # 8533-111-001 Rev. C

u
(']
-

g a
7 a
w =
=
Q e+
0
[«

Nl |~ |IN|~]B™IN|PlR,l2INPR,l=IN]~lO |-

Part # 8533-111-001 Rev.C



Kits &
Assemblies

whd
[V -5
£3
2 =
(]
SO

Rear
View

Bearing Housing
& Tumbler Group

RMC
Parts Parts

Water Suppresson

Burner
Housing

Electrical
Box

34

Water Suppression Parts

Description
FSS Kit

9732-358-001

9732-358-002

9732-358-003

Nozzleassy-firesuppression

9872-004-001

9872-004-001

9872-004-001

Screw-hxwshrundrcuthd, 10abx3/8

9545-008-024

9545-008-024

9545-008-024

Tube-nozzle,inlet

9574-261-001

9574-261-001

9574-261-001

Bushing-support

9053-083-001

9053-083-001

9053-083-001

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

Fitting-adapt,3/8nptto1l/2hose

8615-115-001

8615-115-001

8615-115-001

Valve-water,24v,epdm(nsf)

9379-183-013

9379-183-013

9379-183-013

Wireasy-jumper,org/brn,101-6

8220-161-001

8220-161-001

8220-161-001

Wireasy-jumper,wht/org,60"-6"

8220-090-019

8220-090-019

8220-090-019

Screw-hxwshrhdundct, #10bx1/2

9545-008-026

9545-008-026

9545-008-026

Hose-water,3"

9242-453-031

9242-453-031

9242-453-031

Fitting-y,1/2

8615-119-001

8615-119-001

8615-119-001

Hose-water,"

9242-453-032

9242-453-033

9242-453-033

Clamp-hose,worm, 1in

8654-117-015

8654-117-015

8654-117-015

Clamp-cable

8654-061-001

8654-061-001

8654-061-001

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

Guard-watervalve

9208-145-001

9208-145-001

9208-145-001

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

Thermostat-fss

9576-212-001

9576-212-001

9576-212-001

Screw-hxwshdsltd,8bx1/2

9545-045-002

9545-045-002

9545-045-002

Wireasy-jumper,org,77"

8220-162-001

8220-162-001

8220-162-001

Pcbassy-relay

9799-028-001

9799-028-001

9799-028-001

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

Wireasy-jumper,v2.0,relaypcb

8220-159-006

8220-159-006

8220-159-006

Wiringharness-cntrl/relay,v2.0

9627-921-001

9627-921-001

9627-921-001

Switch-momentary,n.o.

9539-500-001

9539-500-001

9539-500-001

Wireasy-org,49"

8220-108-015

8220-108-015

8220-108-015

Wiringharness-relaypowerboard

9628-006-001

9628-006-001

9628-006-001

Wireasy-jumper,wht/org,5"

8220-161-002

8220-161-002

8220-161-002

Wireasy-org,11"

8220-108-014

8220-108-014

8220-108-014

Ll B R B I I I S R I B R B O SR B SR ST e N B I SR SR B B I I N I B IOV B

Bracket-mtg,ohpsensor

9029-315-001

9029-315-001

9029-315-001

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

Part # 8533-111-001 Rev. C

13

19

Part # 8533-111-001 Rev. C

u
(']
-

g a
7 a
w =
23
Q e+
0
[«

35



Dryer Burner Housing Group 30Lb

Kits &
Assemblies

Key Description

* Housing Assembly, Burner 9803-210-001 1
P a 1 Panel-Burner Housing, Side Left 9454-976-001 1
-_g § 2 Baffle-Burner Housing, Center 9049-091-001 1
8 O 3 Panel-Burner Housing, Top 9454-975-001 1
4 Panel-Burner Housing, Front 9454-847-001 1
E 3 5 Panel-Burner Housing, Back 9454-848-001 1
g g 7 Baffle-Burner Housing, Front 9049-093-001 1
8 Duct Adaptor, 6”x3” long 9109-120-001 1
oo 9 Burner, Main 9048-021-001 2
g § 10 | Bracket-Support, Electrode 9029-214-001 1
g ‘2 11 | Bracket-Support, Gas Valve 9029-227-001 1
:; % 12 | Electrode-Ignition 9875-002-003 1
E £ 13 | Control Assy,Gas Valve, White Rodgers 36J] 9857-192-001 1
Rl 14 [ Manifold Assy 9381-009-007 1
LB 16 | Thermostat-HI-Limit 9576-203-002 1
* | Wireasy-org,#14,24" 8220-095-040 1
* Wireasy-org, 27" 8220-095-054 1
17 | Screw, 10ABx3/8 9545-008-024 22
18 | Screw, 10ABx1/4 9545-008-001 17
19 | Orfice-Natural, .125 9425-069-023 2
g * | Orfice-LP, #48 9425-069-003 2
& 3 Kit, LP Conversion, White Rodgers 9732-102-018 1
g_ - 20 | Bracket-Support, Burner 9029-225-001 1
g' E 21 | Panel-Burner Housing, Side Right 9454-861-001 1
‘2 Lo 2> [ screw, 10-32TTx1/2 Green 9545-008-027 3
9 23 | Screw, 8-32x3/8 9545-010-014 4
E 24 | Sensor-temp(thermistr),10k,wht 9501-004-004 1
25 | Bracket-mtg,ohpsensor 9029-315-001 1
3 g‘ * Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 3
Sl * [ Screw-rdhdcr,8bx1/4 9545-045-005 1
g g * Nut-wireconn,#71b,blk 8640-276-005 2
E .
E8 4 ’ 1
9
w .
/7
25 b 'S </
 ———— L“—_'ﬂ l\
Scroll down for f
50lb and 80lb_ 4

Parts Breakdown

37

36 Part # 8533-111-001 Rev. C Part # 8533-111-001 Rev. C



Kits &
Assemblies

Dryer Burner Housing Group 50Lb

Bearing Housing
& Tumbler Group

[0
t
[
o

c
(=]
0]
0
(]
-
o
(=¥
3
(1))
-
Q
-
s

Key Description QTY
* Housing Assembly, Burner 9803-211-001 1
1 Panel-Burner Housing, Side Left 9454-862-001 1
2 Baffle-Burner Housing, Center 9049-098-001 1
3 Panel-Burner Housing, Top 9454-977-001 1
4 Panel-Burner Housing, Front 9454-863-001 1
5 Panel-Burner Housing, Back 9454-864-001 1
7 Baffle-Burner Housing, Extension 9049-118-001 1
g Baffle-Burner Housing, Side Extension 9551-069-001 2
8 Duct Adaptor, 6”x1.25" long 9109-120-003 1
9 Burner, Main 9048-021-001 2
11 | Bracket-Support, Gas Valve 9029-227-001 1
12 | Electrode-Ignition 9875-002-003 1
13 | Control Assy,Gas Valve, White Rodgers 36] 9857-192-001 1
14 | Manifold Assy 9381-010-003 1
16 | Thermostat-HI-Limit 9576-203-002 1
* | Wireasy-org,#14,24" 8220-095-040 1
* Wireasy-org, 27" 8220-095-054 1
17 | Screw, 10ABx3/8 9545-00-024 25
18 | Screw, 10ABx1/4 9545-008-001 22
19 | Orfice-Natural, .125 9425-069-002 2
* | Orfice-LP, #48 9425-069-003 2
& Kit, LP Conversion, White Rodgers 9732-102-017 1
20 | Bracket-Support, Burner 9029-213-001 1
21 | Panel-Burner Housing, Side Right 9454-861-001 1
22 | Screw, 10-32TTx1/2 9545-008-008 3
23 | Screw, 8-32x3/8 9545-010-014 4
24 | Sensor-temp(thermistr), 10k, wht 9501-004-004 1
25 | Bracket-mtg,ohpsensor 9029-315-001 1
* Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 3
* Screw-rdhdcr,8bx1/4 9545-045-005 1
* Nut-wireconn,#71b,blk 8640-276-005 2

Electrical
Box

Scroll down for
80lb Parts
Breakdown

38 Part # 8533-111-001 Rev. C

21 —>

17 20

19

39

Part # 8533-111-001 Rev. C



Kits &
Assemblies

Bearing Housing
& Tumbler Group

Water Suppresson
Parts

Electrical
Box

40

Dryer Burner Housing Group 80Lb

Key Description Part Number (0137
Housing Assembly, Burner 9803-212-001 1
1 Panel-Burner Housing, Front 9454-863-001 1
2 Panel-Burner Housing, Side Right 9454-861-001 1
3 Panel-Burner Housing, Side Left 9454-862-001 1
4 Panel-Burner Housing, Back 9454-864-001 1
5 Baffle-Burner Housing, Center 9049-098-001 1
6 Panel-Burner Housing, Top 9454-977-001 1
7 Panel-Burner Housing, Top 9074-343-001 1
8 Baffle-Burner Housing, Extention 9049-118-001 1
9 | Duct Adaptor, 6”x1.25" long 9109-120-002 1
11 | Side-Extention Baffle, Burner Housing 9551-069-001 2
12 | Bracket-Support, Burner 9029-213-001 1
13 | Burner, Main 9048-021-001 4
14 | Screw, 10T-32x1/2 9545-008-008 4
15 | Electrode-Ignition 9875-002-003 1
16 | Cover-Burner, Intet 9074-344-001 1
17 | Bracket-Support, Gas Valve 9029-234-001 1
18 | Control Assy,Gas Valve, White Rodgers 36J] 9857-193-001 1
19 | Bracket-support, Gas Valve Left hand 9029-235-001 4
21 | Manifold Assy 9381-014-001 1
22 | Orfice-Natural, #29 9425-069-021 3
* | Orfice-LP, #46 9425-069-022 3
& Kit, LP Conversion, White Rodgers 9732-102-023 1
23 | Thermostat-HI-Limit 9576-203-002 1
24 | Spacer-1/4x5/8 long 9538-166-009 2
25 | Screw-8Bx1 9545-045-013 2
26 | Screw, 10Bx1/4 9545-008-001 22
27 | Screw, 10ABx3/8 9545-008-024 25
28 | Sensor-temp(thermistr),10k,wht 9501-004-004 1
29 | Bracket-mtg,ohpsensor 9029-315-001 1
& Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 3
* Screw-rdhdcr,8bx1/4 9545-045-005 1
* | Nut-wireconn, #71b,blk 8640-276-005 2

Part # 8533-111-001 Rev. C

Part # 8533-111-001 Rev. C

u
(']
-

g a
7 a
w =
23
Q e+
0
[«

41



Kits &
Assemblies

Description

Control assembly opl

9857-240-001

Electrical Box / Ignition Control

9857-240-001

9857-240-003

Wrapper-control box,

9636-203-001

9636-203-001

9636-203-001

Terminal blockasy-power,4pole

9897-035-001

9897-035-001

9897-035-001

*

Strip-marker,terminal

9558-029-003

9558-029-003

9558-029-003

*

Screw-hxwshrhdundct, #10bx1/2

9545-008-026

9545-008-026

9545-008-026

Transformer-control,w/circuit

8711-007-002

8711-007-002

8711-007-002

Relay-motor,30amp,24vac

5192-299-002

5192-299-002

5192-299-002

E N O

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

Relay

5192-285-004

5192-285-004

5192-285-004

x| U

Screw-hxwshdsl,6bx3/8

9545-031-003

9545-031-003

9545-031-003

Standoff-wiresaddlew/arrowhead

9527-007-001

9527-007-001

9527-007-001

Controls assy-ignition

9857-182-001

9857-182-001

9857-182-001

*¥|N|o

Screw-hxwshrhdsl,8bx3/4

9545-045-007

9545-045-007

9545-045-007

Bearing Housing
& Tumbler Group

o]

Terminal block assembly-power

9897-039-001

9897-039-001

9897-039-001

Screw-hxwshdsl,6bx3/8

9545-031-003

9545-031-003

9545-031-003

(o)

Terminal block assembly-power

9897-026-002

9897-026-002

9897-026-002

Screw-panhdcr, #8abx1/2

9545-045-012

9545-045-012

9545-045-012

Terminal blockasy-injector,7pos

9897-032-002

9897-032-002

9897-032-002

Screw-pnhdcr,6abx3/4

9545-031-010

9545-031-010

9545-031-010

Elecperiph-power supply,12v

9150-054-001

9150-054-001

9150-054-001

Screw-pnhdcr,6abx3/4

9545-031-010

9545-031-010

9545-031-010

Elecperiph-power supply,24vdc

9150-057-001

9150-057-001

9150-057-001

Screw-pnhdcrsems, #4-40x3/16

9545-020-009

9545-020-009

9545-020-009

Wireasy-jumper,blk/brn,15"

8220-113-006

8220-113-006

8220-113-006

Wireassy-jumper,blk/org,15"

8220-113-007

8220-113-007

8220-113-007

Water Suppresson

Wireasy-jumper,blk/brn,9-17

8220-147-003

8220-147-003

8220-147-003

Wireasy-jumper,blk/org,9-17

8220-147-004

8220-147-004

8220-147-004

Wireasy-blk/brn,15"

8220-146-011

8220-146-011

8220-146-011

Wireasy-blk/org,15"

8220-146-012

8220-146-012

8220-146-012

Wireasy-wht/org,14"

8220-063-046

8220-063-046

8220-063-046

Wireasy-wht/org,14"

8220-062-054

8220-062-054

8220-062-054

Wireasy-blk,17"

8220-078-027

8220-078-027

8220-078-027

Wiring harness-ignition control

9627-867-014

9627-867-014

9627-867-014

Wireasy-grn/yel,7"

8220-137-002

8220-137-002

8220-137-002

Electrical

Screw-hxwsrhdsl,10-32ttx1/2grn

9545-008-027

9545-008-027

9545-008-027

Lock washer-exttooth,#10

8641-582-006

8641-582-006

8641-582-006

Wireasy-high voltage,#7,29 1/4"

9631-403-009

9631-403-009

9631-403-009

Bracket-control box,

9029-294-001

9029-294-001

Bracket-control

9029-254-001

Screw-hxwshrundrcuthd, 10abx3/8

9545-008-024

9545-008-024

9545-008-024

Wire Bushing

9053-067-002

9053-067-002

9053-067-002

Part # 8533-111-001 Rev. C

Electrical Box / Ignition Control

ejeq sped

]
0
0
-
=1
0
=
)
o
(=g
o
o

FENWAL®

(<)% N0 IS I ST IS B I B S SO I B IS I S T IS I (O T (O T O e O T VSR T O I [RVGT B ST T N T T O T R

Part # 8533-111-001 Rev. C



Electric Heated

Parts Data

5 PRIOR TO DISCONNECTION WHEN SERVICING CONTROLS. WIRING ERRORS 9857-230-002

w
z
o | e — e -
CAN CAUSE IMPROPER AND DANGEROUS OPERATION. VERIFY PROPER OPERATION AFTER SERVICING. m _ﬂ_u_m_u_.>< BOARD 7
ATTENTION. AU MOMENT DEL’ENTRTIEN DES COMMANDES, ETIQUETEZ TOUS LES FILS AVANT DE LES o
% N
DEBRANCHER. DES ERREURS DE CABLAGE PEUVENT ENTRAINER UN FONCTIONNEMENT INADEQUAT ET g 9474-001-001 3
FLAME DANGEREUX. S'ASSURER QUE L’APPAREIL FONCTIONNE ADEQUATEMENT UNE FOIS L’ENTRETIEN TERMINE. |g <l
[ ~
SENSOR & Jual KN
BRN ? S S
BLK [OVER HEAT SENSOR| - =
— T 1 YEL GAS VALVE
Blk=7 . Ie ﬂ ﬂ @ 9857-192-001 120V (LoD N SR HOua) 7 .
oo
AN J— = p—
_.=_ SPARK T °fF T BACK PANEL ~ BOHZ—1PH = =
o
ELECTRODE 212 — @
1 9875-002-003 N B mm
. - ] IS A 9857-240-001 1 g g gg
|||||| T~ 7T — T 1T d e T e > N
e _ 9857-182-001 - Sl m _ m £
| x ] T HH
| W SR 2l o S =|8711-007-002 ALARM INPUTS
et S| o X[=|9|lo 1 ©o© 3 DK BLY
== & |T|E|e L1932 o #
D | Z3 s[CHE g o 2Z1°1°le & 5[ Ogo- | #3 O BLU
_ o= vae | ©l = Hels=ls O'iga OF0 1] #1_DRKBLU #4 WHT/VIO
= SN e N G 9RO #1_WHT/BLU
| &> DLE T T w_uw |
0 | 5] BLK = i mm o5 _ _| RELAY EXP _ - l_
L I N : _ _ [358] (o oo oo ]esk] s
1 BLK-7 2 2R POWER PROX SENSORS ~ SWITCHES _ s
| @ 2 5 | _ ol | =
_ T | o1 ., o) e}
= R o|@
L WHT/ORG _ _ 8 [o]& |
m 1 SR ; | | 9474-003-001 3]s | 8|8
! ] Del e
m . ] _BLK/BRN [ = _H_.\; _ 2 _ CONTROL BOARD mWM g | =~
Sl HI=LIMIT o O /Rl 7 4 " 208-240V NN | |
O § THErvosTAT oo - T oo | &
Il (BURNER HSG) O ke | ol | NPUT geiavs VD EnaBLE CAN SENSORS /v
B & 9576-203-002 /By g | 42 2| [ggee] [ee] [o5¢ s
- [DKBU : _ _ R y VFD DRIVE F W
() B oooo ||[d j1 o8
Z S L L N = v- v+ <
&ar 150054001 9150-057-001 | Lo — — — — 4 — > — — b
g > m_l 12V POWER SUPPLY| | [24v POWER suppLY | g 18
3 7
- 0 ||| gremsele |y g gefwmtE [TEMP. SENSOR]
s AIR DAMPER 3 wd w3 _W (LOCATED BELOW CYLNDER)
= SWITCH g sl B 3)1¢|8 82 b |3
b 71 0539-461-009 ; FER ey =
- m - - 3 5 8z i M
g
06/GN_——— VIO = Yy
W m v | SRN/YEL #3 DK BLU
OVERTEMP 5 TUMBLER
#1 9627-919-003
THERMOSTAT 2 208-240V m_ #2 9627-922-001 ap DOOR SWITCH #3 DK w_.c_|o_ #3 DK BLU
9576-207-006 {2 soz7-918-001 E| | (BEHIND FRONT PANEL O3
#5 8220—147-003 o AT DOOR HINGE) LOWER SERVICE
#6 8220—113-006 z 3 DK BLU DOOR _SWITCH
#7 8220-147-004 & (BEHIND LOWER PANEL)
#8 8220-113-007 o 9539-492-001 9539-492-001
ORN/YEL
9507—009-001D WIRING DIAGRAM DNOO3ON_—-15_0_C—_____ - X

o Ll B=l B —
Sls|Is3|z|lala|s S
vl Dl B B B il N <
olo|lalzlzloIX]|a ©
al|lo vlolalo o
SN E MR AEEE R
dlololo|lo|wv|o] = Lo
ola|b|lm|T||S]|0 <
O|lo|lnn|w|o|lwvw|o|X LN
dlalo|la|o|a|a|o )
ols|S|S|a|a|a|s S
IR <
olo|lalzlzloIX]|a ©
al|lo vlolalo o
SISIZIT[TI212(Z2] |3
dlaololo|lo|wv|o]| = Lo
ola|b|lm|T||S]|0 <
O|lo|lnn|w|o|lwvw|o|X LN
dlalo|la|o|a|a|o )
- o™ (o)) i i i ~—
sla|3|3|a|la|a|38]s
(222222
nlidtl|lolf|@|lo|IDN]|la|®
|l vlola|o o
SN ERIMNHEER
dlalolalo|wv|o]| =]
ola|lpn|m|s|x|S|w]|
||| |lvw]|o|X|w
dlalo|la|o|la|a]|o|a
-l <
= 2|
-|S =~
o= @A | %
< 0 al=s =
| & (=3 I NS
Yo |m|S |
S| 2 oldlz S
2l8|< SIS
£ Sleldl ~l=|2|x|xX
Nz |E(2|5|v oS L|a|o
© BN N RN Y N Bl ol B =
& HEITHEEE BN
S REEIEEEEERE
2 RFIEIEI PR EL A R
Bl = | O lc|l=|S|loltlslo|o
Al |o|n|a|z|la|l|E|lv]|n
>
G * | [ |o]o]|~]o]o
SIl|quIDSsyY n——.—o‘_u MOIA h._:o._-.w o|quing 3 s}iied s}ied mﬂ_m——o_-_ xog
B S| jouiqe) | aedy BuisnoH buiieag WY uossaiddns Jojepm | Jouang |eouo9)3

45

Part # 8533-111-001 Rev. C

Part # 8533-111-001 Rev. C

44



Electric Heated

Parts Data

T-80 Dryer -15

lagram

D

iring

W

T-50 Dryer -15

lagram

D

iring

W

X~ — —07 0 GlL—"NOSOONd AVEOVI ONIHIM dd100—1+¥0—L0G6
BA/N¥D
— p— p—
+00—C6Y 6556 09_cov-6e56 @ £00-£11-0228 eff
(13NVd ¥3MO1 ANIH3E) u b00-/01-0228 L#
AT T A~ wu
HOIIMS J00d nig Ma ¢ z 900-£11-0228 of
JONe3s 83mot (3ONIH_¥00Q Ly al|  leo-tro-ceen of
o T3INVd INO¥4 ANIH3g) E 100-816-2296 Sff < 100-£1£-9.¢6 900-/02-9/56
maa ef L= Ing Ma of HOLIMS +00d - L00-226-£296 Tf _/ AOYZ—802 1VISONYIHL
NITGNNL 2 £00-616-4296 L# S JOLOW GNILNINO
ENEIe
n1g Ma o TA/NED L m
TTHI, o ,_ QOlA N9/90
o s o) | SFE{ER :
[N 20 8 2 600—197-6£G6
H Zar x &
$00~%00— LOSE | LI 2SS mm g 5 LaHH HOLIMS &
(30N HON38 YO0 _ oy 2T 5[ne d3dNVA HIV 2
4OSN3S_‘dNil | Sf=vmre s 8 Bzl E
B Kaans ¥amod wvel | [X7ddNS._¥3mod AL
- L00=L20=66L6 100-£80-0516 100-760-0516
St - = 2 A A
B ES A=A 1 N F A
s KX D 0o
NS 7T 3 [
2 & ngxa
— e B ng/IM]— 200-02-9.56
. ™ (9SH_¥3NYNE)
(@1 1 # 1VISOWY3IHL
_ AO¥Z—80Z LINT=IH
tata Quv0og 10MINOD | /e
o2 100-£00-+/¥6 | ss0-goo-ocze L _
als _ L1 7
== | E _
<= . Z| .
5S I a3 —o = @ 7=ma ||
< SIHOLMS  SHOSNIS XONd dX3 AVIZY ¥3MOd S o 3
5 [cooooo _ ! : = !
_ 0|53 < a2 _
—f-——- (% : 2|l
: J N
OIA/IHM +# meEa 1F _ 058 [5) TV N g - RETN Sz _
IR BE[E[EE ) < 5
g a of ® Iwer IR lslol=lo o |8 I'Ngg < GW
_ 28 2 EY a — _
ng Xa cf o P G c=
||||||||||| S RISN 212 4 FO |
L L | sinan wavv (D2 [ 4 el 1T =
= [+ L
_H_ M_m _ <|< = oozai—zeas ||
L00—#2¢0—9086 _, |_
i pes e ,HN =N 1t I s Sowems — [ AT~ T "3 T T
= 100-200-246 | 23 = i N85 ee
=3 ©
o3 R M|_ i = VS
2 | quvog SOHdvy9 _ RE Hdl—7HOg  T3NVd oV T s 3
g kP ———o A g J007¥00- 1056 AOZ | 100-£61-/586 @ H _ i
B T
7| ! - 3095 10 330 WA S99 = T8
g | S YOSN3S
001007156 m W3LSAS SS4 3FHL ¥04 4 NYHL V S3HIM 40 ONIMIM ¥04 Z 133HS 33S :3ION EUVAE
_ ) “ININY3L NIILIUING,T SI04 3NN INIWALYND3IAY INNOILONOS TI3Vddv,] 3ND ¥IUINSSY.S  “XNIHIONVA
i 13 IVND3QYNI INIWINNOILONOA NN N3NIVMING IN3AN3d 39V18¥0 30 S¥N3¥¥3 530 ¥IHONVHE3Q
_ aavog AV n_w_m__ m ST 30 INVAY ST S31 SNOL Z31INDIL3 'SIANVANOOD S3A NILLHINI, T3 INIWOW NV ‘NOINZLLY
_lu&uﬂ.uul%wlm ||||||||| - S “ONIOIAY3S ¥3L4Y NOILYYIHO N3ONd AJI¥IA NOILYNIMO SNONMIONYA ANV ¥IMONAWI ISNVO NVO
o SHONYT ONIMIM  "STOMINOD ONIOIAYIS NIHM NOILOINNOOSIA OL ¥ORMd SIMIM TV 138¥1 NOILNYD
CAUTION: LABEL ALL WIRES PRIOR TO DISCONNECTION WHEN SERVICING CONTROLS. WIRING ERRORS 2 9857-230-002
CAN CAUSE IMPROPER AND DANGEROUS OPERATION. VERIFY PROPER OPERATION AFTER SERVICING. E MDISPLAY BOARD i
o
ATTENTION. AU MOMENT DEL’ENTRTIEN DES COMMANDES, ETIQUETEZ TOUS LES FILS AVANT DE LES © | ®
DEBRANCHER. DES ERREURS DE CABLAGE PEUVENT ENTRAINER UN FONCTIONNEMENT INADEQUAT ET & | 9474-001-001 f =
FLAME DANGEREUX. S’ASSURER QUE L’APPAREIL FONCTIONNE ADEQUATEMENT UNE FOIS L’ENTRETIEN TERMINE. m (-
SENSOR ! | |&
BLK mMMr ;i GAS VALVE OVER HEAT SENSOR g i i ®
—aer LR a0, 120V i SN S |
oo ©
SPARK T = R o BACK PANEL ~ B0HZ—1PH B | GRAPHICS BOARD | =
» oo - o
ELECTRODE = & — g
9875—002-003 W m - £ W 9474-002-001
IIIII P T ] essrmasooor [ T [ dg| 85
I 2 R 9806-ode—001 ETHERRET
i 9857—182-001 - Sl S B | D
I 32 = <+| ¥
i m ELL m D 0G/GN W m nWDB o = ALARM INPUTS i 17 |
ﬂ =2 < m W .ulu m Wnu %% #3 DK BLU
128 see] g8 9399 a8 | 5 oo
f o=, veo | O =] s S b f #1_DRKBLU #4_WHT/VIO
i WWD WI/0G P~ 8G i #1 WHT/BLU
I _
| 51 BLK = |oav mm | ﬁ RELAY EXP _
| 1 = X | | 1 (28] cos ool st mE
| BLK—=7 @ m ® 2 i POWER PROX SENSORS ~ SWITCHES | =
< 2 ! of 3
i £ i [ o3 i ™ oD
= o) & s |
- & m|m
L WHT/ORG f f Etof & |
1 §220-062-054 ; i i 9474-003-001 m- o4 m i 51
H O] ” P M| 0
" p— mwuoumwmx.\cmmz 0= R = [H i 5 i CONTROL BOARD ml . g | ™
H HIIm,m7w%mfﬁ>ﬂ 00 I muuu.m%mm\uo._ﬂmmlﬂ_ a S CH 208-240V i NN i i
3 Doy - 1 _ORG/BLU AZj5192-209-002 (L1, L2) il | wir CAN_ SENSORS s
S Amszmm IMOV 0 ﬂbﬁ WT/BU 7 mm RELAYS VFD ENABLE e
5 9576-203-002 |2 e g mwg e | & 5 (o] [ [see] <
b — g o S s i B VFD DRVE E8 35 ol
3 Pl bDooo |[|[ddd do 21z
mf NEM VS150-05-001 - §150-057-001 | %
alg 9150-054-001 150-057-001 Te9=os=60T — — — — T— — — —
| Ywﬁ 12V POWER SUPPLY| | |24v POWER SUPPLY i g 9789027001 8 0501—-004—004
sioz-zes-ont | | |, 8 e g ) ojum 2 TEMP. SENSOR
0 GRN/YEL | @ =] .
3 AIR DAMPER | © rmmXLL 1l S G 0> L | (CoCATED BELOW CYLINDER)
2 SWITCH 4 8| | 24/ 3 aw il 82 e[t 2 8
tlos39-461-000 ||| T|] ! SR T PRl =
g - - I| AARM 3 S °& 8 3
© 8 wm 2l w i WHT/ORG _8220-063-046 = rear | m - - =
o6/cN ——wo [ ||/ b - - - 41 _ W _ | al wr/veL
°5=° rn _ oy #3 DK BLU
OVERTEMP mm*ﬁmm g #1 9627-919-003 2l 2 TUMBLER
THERMOSTAT 208-240V #2 9627-922-001 @ DOOR SWITCH #3 DK BLU[ 7] 43 DK BLU
9576-207-006 & AN
207~ 9376-317-001 12 5627 517001 E| x| (BEHIND FRONT PANEL
#5 8220-147-003 ol 2 AT DOOR HINGE) LOWER SERVICE
¥ ra0-147_004 2 D owER Pa
e & (BEHIND LOWER PANEL)
8 8220-113-007 &
# 20" 9539-501-001 9539-501-001

9507—-036—001PR

WIRING DIAGRAM

9627-948-001
DNOOSON_—15_0_C—

a7

Part # 8533-111-001 Rev. C

Part # 8533-111-001 Rev. C

46



Electric Heated

Parts Data

THERMAL DISC

ORG E RELAY PCB 1000
#9 w/0

ORG/BRN

#9 ORG/BRN

ORG P2

FAILSAFE CIRCUIT TEST LLLLLL W
®

N ol

| 5 2

| olol o £

_ 5|18 = /o WHT/ORG

| ®

_ 6] ﬂ WHT/ORG " WHT/ORG

| = wr/or #1 WHT/ORG

|

| OO0 O

| ORGg

| #1 ORG

|

|

s S R I
ORG/BRN ORG/BRN

WHT/ORG

Optional Water Wiring Diagram

PAS
00

O 24V
[ 1] @ @
] ® o 1o
({+] :
o
WHT/ORG
m . / © o 24V COM o
[©)
x| o ®
Q S| z
= T 2
= 5
C Ja-14 J4-7 >
I
W =
FAILSAFE
Mlu ﬁ CIRCU TEST
b o T ORG
e K11 E—
[aa) pzd
g &
= = S
— 5 & THERMAL DISK
© K0l 4y OG/BN y OG/BN . ORG
e s
(@)
o % E
=z
— m s z
t (@) W
Q. g
WATER
@ ORG/BRN A=Ay WHT/ORG

(@)
WATER O
VALVE W

Jeaaaast

0G/BN

49

Part # 8533-111-001 Rev. C

Part # 8533-111-001 Rev. C

48



Notes

ejeq syled

an
@
e
3,
0
=
o
]
(=g
®
o

Section 6:
Electric Heated
Dryer Parts
Data

51

Part # 8533-111-001 Rev. C

50 Part # 8533-111-001 Rev. C



Notes

ejeq syled

an
@
e
3,
0
=
o
]
(=g
®
o

Section 7:
50Hz
Dryer Parts

Data

53

Part # 8533-111-001 Rev. C

52 Part # 8533-111-001 Rev. C



Parts
Data

Electric Heated

Parts Data

for 50hz T-30 Dryer -39

lagram

D

iring

W

| Parts

iona

39EO Addt

DNOO3OND

SP0—£90-0228

+¥S0-560-0228

X = =20 0 6%— NOZOONd INISIM dL00—=010—L0G6
_ _ Ta/ND
L00—26%—6£S6 L00—¢6Y—6£56 > 800—¢11—02Z8 8ff _
(M3NVd_43MOT ANIH38) oo ul §00-£yL-02Z8 Lf = =
FOINS OO0 (M8 %0 Ao S0 off |2 | genhlizoees o $6 Nz
J0ING3S ¥IMOT (39NIH ¥00a 1V > 100-£16-4296 V# 8
9 _ _ — - TR
N o 13NV INOY4 dNIH3E) E: %m\wm\mmm WH ¥00—-11¢£-9/86 900-/07-9/S6
= —Tnig »a o# HOLIMS d00d = ¢00—616-2296 L# 1VISOWY3HL
Y319NNL € mmoéz dW3LY3A0
n1g Ma of e ANA <
mepsk 0000 0 0 L - — — — — 7 — — — — i oin —=yo/080
TEA/IHM Py j J m
- - 2 S0-T90-028 550/ 1AM i Rl &
o S | = o
= oil3llc2e 2 2 600197656
g3 £S & 8 HOLIMS
Axwam%hmd“ﬂ%md w %m DO m %ﬂt, = d3dAVA HIV
I 2 = 2 o $00-S8Z-Z61G
¥00-%00-1056 < | N5750 oo N95/990
8 = | Addns ¥3amod Avz| | [A1ddNS ¥IMOd AZL
< s 100-£c0-66L6 100-£50-0516 100-+G0-0616 -
~ Q J i B S | NG F= A A m
: EA w 7 2ol Do D n,u
I 2 lebhl : o2 o T S Tk — i
— A g 8 ELSOEN NR Ty — ® o nesia S
2 g [3888] [] [eo] [o5% [ofem il 5 38 jmrgwm 2[ 200-£02-9/58
o 8 suosnas o TIGNI QA SR ynan | ﬂﬂi 200-esz-zersl0y mE/om0 F 15l | 8 (9SH ¥3NyNA)
o S ~ = 1VISONIIHL
| o | L ! 3, Sl 1INIT=H
5 [ 8 Fr S =0
b | §lem?  quvog 10¥INOO | | o U7
2|2 i < ko .m 100—-C00—-v/¥6 i i #50-290-0228
oo | o ¢ f f oWo/thm | || || ——————
cl= f 3 o | f O¥O/IHM L # f
= o TIVOA ¥ T
L i ONIFM vF i EZE| g O i
< O0TYNY SIHOLUMS  SYOSN3S XOdd ¥3IMOd M“M i A 4
o :owawwk_ %— 000000 E i i e ”W” N ke |
| I ax3 AV i | [e.oles N Avzl | e £ i
- —— — — 03077 7 . = —— o
n18/1Hm_LF i 00 mm 8 J _ MW —= i
OA/IAM v# mea I 2259 -Q z opEmEEE (E |, | A £0 f
) N 2
ma %a oF i 0% 153 Iy Olslol=lo o |8 NNE] DM mw i
N8 a <F éo%%ﬁg S X B1BIET 3> c=
““““““ T i SINANI VY anod Z00—L00— L 148 f& Bam W w N9/90 D M m m i
[ — —|= | I—
D | i aNNO¥d = cl= = T00-281—7386 i
100—#¢0—9086
LINYIHLS g Y ) N 8 s > r4+<r - _ _ __ |
s | MW Z00-0vZ-2586 thﬂ R
100—¢00-¥.v6 S 3 _ i £00—-200—5/86
_ | Em N”M - w m 300103713
2 =S TINVG 1D T T34 . T
Quv0g SOIHAVYO f 22 ER _ TINVd MOvE T9X] 3K o
\\\\\ —— — A & BF ¥00-+00— 1056 Hd L —=ZH0S HE
= £\ (oNISnoH ¥3N¥NE NI QY00 +Q0—cb!L - /586 L—M19
S
X i s ¥OSN3S LV3H ¥3A0 INWVA SVO JNMm g —
H, H HOSN3S
8 L00-100—b/46 S| "3ININY3L NIILIYING,T SI04 3NN INIWILYNO3AY INNOILONOS T13dvddy,1 3ND ¥IYNSSY.S  "XNIHIONVA ELME
* 5 13 1vNO3AVNI INIW3INNOILONO4 NN ¥3NIVMINI IN3AN3d 39v1GY0 30 SYN3INY3 S3A  "¥3IHONVNE3A
| | “ S37 30 INVAY STI4 S371 SNOL Z313NDIL3 ‘SIANVAWOD S3A N3ILMINI,13Q INIWOW NV "NOILNILLY
or)
L Qgvod AVIdsIa, 3 "ONIDIAYIS MLV NOILYNIJO ¥3d0dd AJINIA “NOILVHILO SNON¥IONYA ANV dIJOYdNI 3SNVYD N
W i i i i ~— i ~— i o ~— ~— ~— i ~—i ~—
(o4
S S = L E T B R S R = E e s
L2222 2222222222
B EHNHEHEEEENEE
ITZILILINITINAA T2
o
N HEEEHHEEEEHEEEE
o
@
T
[9)]
4 =l o
] 2 m © <R
E ~ L = = = el >
Zl=|= O] =z ui 4 S|y
o|in|a ale|o|N > o ) =
S EERHEEENEIRERREE
olz|z =1 R R RN E R E
< 2| 3 = = S
Zl== M 21 =X olo|s|E L
= Z|l9|= [a) Sl | = < Z|lx| W
ElZ|=|z|2|2| 22|42 2|2 = g
zla|lF|s|I2|IE|lGl=|Y|Ix|E P S I
Sla|lalZ|la|Z] A Zla|glo|w|z|lz|®
olelrl2]|e|Z2]8 Z|x slz|s|Z|u|S|=
slu|ld|S S|l 2 EIZRIZNI=IBIR]I 5|20
o S = 2 = I = e e A I e =
S B T IR = G = ) e T il P )
55222 = 222 R|2[(<2|3]
c = alslz|Iz]S MEIEIFARE
ElRIP|lO]|lwn S|H|x < |
S N E EIEHNE RN E R BRI EERLE
2 BRI R HEIE R REE REE
Sl | S Slalolalz2lol= wlZ|Zla|G|E
o I I == I EA = =
2 MEEEIEIE BB EEEIEEEEE
o Bl HHEREHEEEFREEHEERENEEE
m: * * * * * * * * * * * * * * * *

55

Part # 8533-111-001 Rev. C

Part # 8533-111-001 Rev. C

54



Electric Heated

57

Parts Data
(8]
3
-4
v
o
Q
-
L]
iy
0
1]
10
]
H*
Cod
e
©
a
o
230V MOTOR RELAY " UM.
NOTES: 50HZ—1PH ooz%»oaw S¢ or g
= —_ <~
1. DOOR SWITCHES—N.O., CLOSED WHEN BLK/BRN a1 ] T1 o BLK ] S uwz=
9 DOORS ARE CLOSED. h I hd 2B °8F
) 2. DRYER STARTS WHEN THE DOORS ARE L1 LK/BRN g° zzg
3 M CLOSED, A CYCLE IS SELECTED, AND THE BLK/BRN wm 2ed
E START BUTTON IS PUSHED. THERE IS AN R1 i 957
1 = AUTOMATIC COOL DOWN CYCLE AT THE BLK/WHT ﬂhm | T2 o YEL 2z = w m
[aa)] DISPLAY END OF THE CYCLE. N | Wm @ m o
- 3. CENTRIFUGAL SWITCH-N.0, CLOSES WHEN BLK/WHT S ng23
e BOARD BLOWER MOTOR IS UP TO SPEED. gS 3¢
4. REFER TO OWNER’S MANUAL FOR 7>>X>%IOZ o UN W
DESCRIPTION OF OPERATION AND g3 B2
J9—8 REQUIREMENTS FOR HEATING CIRCUIT. GRN/YEL A hE 343
Jo—7 n 5. WITH A DC MICROAMMETER, FLAME GND e H & &r Y
J9—6 O o CURRENT CAN BE MEASURED AT TEST = ,r/b 2 fg oE<
19—5 W nAmn POINTS. READING SHOULD BE 0.7uA DC Q 3 BK/BN — R2 ALARM INPUTS Z - oo ,MWL
N = & on riereR (ST IR I 4 : H oB 5p fg¢g
o B3 E® TRANSFORMER | A2t S $E g2
— lue-2 WITH INTERNAL S| | @ F 858 ows
o™ —ve-1 CIRCUIT BREAKER Fs—7ay C > pL 8, 8%
5 2
1 8|S o len I ——eN °% z g3
WHT/BLU EE g 21 o/ ds g3 wwm
— DK_BLU 4 SE WHT/BLU gl | wirgy_ £8 Sgy
N  o:eql B | S| | [ g% Bg;
gz 2| BRE DK BLU ¢y, @ Lo v+ £, sEE
= oE=kiERE BLU BLU 38 208
s|ZE|=Rop|D BLK BLK LE =03
0 BRN BRN PROX SENSOR g5 5 |
Sy o Bx
LN 53 5S¢
o ORG/GRN 2z mwm
| - L_{J9—2 53 288
o 19-3 VIO/YEL o YEL
J9—4 WHT/VIO |OVER HEAT SENSOR
f J9-5 hd IGNITION
o eas AR BLOWER 8 MODULE
(@] Y&  PELAY |  HI=LIMIT  DAMPER ~OVER TEMP. MOTOR ORG/GRN o
T THERMOSTAT SWITCH  THERMOSTAT  SWITCH @mu Mmmw o BRN
0/6 ORG ¢ 0/G RED Vio
ld \A TF*bmmoﬂollro/owaFoﬂoLrP o YEL/BLU
a WHT/ORG v2g YEL
RUN MOTOR RELAY DIAGNOSTIC INDICATOR LED—=- GND FLAME
m RELAY colL Bk SENSOR
WHT/ORG FC+—= sto———=——1__+—
y | ORG/BLU @ o WHT/ORG FC— —> O‘f
e 1 [ >N<>7<<5 ORG
(SEE NOTE 5.) SPARK
h DK BLU ELECTRODE —
C STATIONARY[]
BOARD _W DK BLU
\AAANANA
c- AN ORG DK BLU oo DK BLU o
ALARM TUMBLER >
(e)] ROTATING ENABLE ALARM RELAY DOOR SWITCH &
BOARD I ORG/YEL ) WHT/ORG 3
Ll o & ( DK_BLU o DK BLU Q
| & al X WHT/ORG S b
- — S LOWER -
& SERVICE by
ik CONTROLLER | Vio DOOR “SWITCH @
G| L PCB WHT/VIO ¢ | TEMP. SENSOR b
=z
o GRN/YEL @
WHT/YEL
m YEL/BLU ..#..
By} E
T 9508-010-0018B SCHEMATIC DNOOJSON_—-39_0_C—__ _ ——_X |8

56



	Kits, Assemblies, & Common Parts
	Section 5: Dryer Parts Data
	Dryer Cabinet Group
	Dryer Rear View 30Lb
	Dryer Rear View-Bearing Housing 30Lb
	RMC Parts 
	Water Suppression Parts 
	Dryer Burner Housing Group 30Lb
	Electrical Box / Ignition Control
	Air Flow switch Assy
	Section 6: Electric Heated Dryer Parts Data
	Section 7: 50Hz Dryer Parts Data

	Parts Data  13: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 

	50Hz Parts  13: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 

	50Hz Parts  14: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 

	Kits, Assemblies, & Common Parts 44: 
	Cabinet & Front Panel Group 44: 
	Rear View 44: 
	Cylinder, Seals, & Bearings 44: 
	Loading Door Group 44: 
	Water Inlet & Rear Channel 44: 
	Electrical Components 44: 
	Water Inlet & Rear Channel 45: 
	Water Inlet & Rear Channel 46: 
	Kits, Assemblies, & Common Parts 45: 
	Cabinet & Front Panel Group 45: 
	Rear View 45: 
	Cylinder, Seals, & Bearings 45: 
	Loading Door Group 45: 
	Water Inlet & Rear Channel 47: 
	Electrical Components 45: 
	Water Inlet & Rear Channel 48: 
	Water Inlet & Rear Channel 49: 
	Kits, Assemblies, & Common Parts 46: 
	Cabinet & Front Panel Group 46: 
	Rear View 46: 
	Cylinder, Seals, & Bearings 46: 
	Loading Door Group 46: 
	Water Inlet & Rear Channel 50: 
	Electrical Components 46: 
	Water Inlet & Rear Channel 51: 
	Water Inlet & Rear Channel 52: 
	Kits, Assemblies, & Common Parts 47: 
	Cabinet & Front Panel Group 47: 
	Rear View 47: 
	Cylinder, Seals, & Bearings 47: 
	Loading Door Group 47: 
	Water Inlet & Rear Channel 53: 
	Electrical Components 47: 
	Water Inlet & Rear Channel 54: 
	Water Inlet & Rear Channel 55: 
	Kits, Assemblies, & Common Parts 48: 
	Cabinet & Front Panel Group 48: 
	Rear View 48: 
	Cylinder, Seals, & Bearings 48: 
	Loading Door Group 48: 
	Water Inlet & Rear Channel 56: 
	Electrical Components 48: 
	Water Inlet & Rear Channel 57: 
	Water Inlet & Rear Channel 58: 
	Kits, Assemblies, & Common Parts 64: 
	Cabinet & Front Panel Group 64: 
	Rear View 64: 
	Cylinder, Seals, & Bearings 64: 
	Loading Door Group 64: 
	Water Inlet & Rear Channel 104: 
	Electrical Components 64: 
	Water Inlet & Rear Channel 105: 
	Water Inlet & Rear Channel 106: 
	Kits, Assemblies, & Common Parts 65: 
	Cabinet & Front Panel Group 65: 
	Rear View 65: 
	Cylinder, Seals, & Bearings 65: 
	Loading Door Group 65: 
	Water Inlet & Rear Channel 107: 
	Electrical Components 65: 
	Water Inlet & Rear Channel 108: 
	Water Inlet & Rear Channel 109: 
	Kits, Assemblies, & Common Parts 63: 
	Cabinet & Front Panel Group 63: 
	Rear View 63: 
	Cylinder, Seals, & Bearings 63: 
	Loading Door Group 63: 
	Water Inlet & Rear Channel 101: 
	Electrical Components 63: 
	Water Inlet & Rear Channel 102: 
	Water Inlet & Rear Channel 103: 
	Kits, Assemblies, & Common Parts 49: 
	Cabinet & Front Panel Group 49: 
	Rear View 49: 
	Cylinder, Seals, & Bearings 49: 
	Loading Door Group 49: 
	Water Inlet & Rear Channel 59: 
	Electrical Components 49: 
	Water Inlet & Rear Channel 60: 
	Water Inlet & Rear Channel 61: 
	Kits, Assemblies, & Common Parts 50: 
	Cabinet & Front Panel Group 50: 
	Rear View 50: 
	Cylinder, Seals, & Bearings 50: 
	Loading Door Group 50: 
	Water Inlet & Rear Channel 62: 
	Electrical Components 50: 
	Water Inlet & Rear Channel 63: 
	Water Inlet & Rear Channel 64: 
	Kits, Assemblies, & Common Parts 51: 
	Cabinet & Front Panel Group 51: 
	Rear View 51: 
	Cylinder, Seals, & Bearings 51: 
	Loading Door Group 51: 
	Water Inlet & Rear Channel 65: 
	Electrical Components 51: 
	Water Inlet & Rear Channel 66: 
	Water Inlet & Rear Channel 67: 
	Kits, Assemblies, & Common Parts 52: 
	Cabinet & Front Panel Group 52: 
	Rear View 52: 
	Cylinder, Seals, & Bearings 52: 
	Loading Door Group 52: 
	Water Inlet & Rear Channel 68: 
	Electrical Components 52: 
	Water Inlet & Rear Channel 69: 
	Water Inlet & Rear Channel 70: 
	Kits, Assemblies, & Common Parts 53: 
	Cabinet & Front Panel Group 53: 
	Rear View 53: 
	Cylinder, Seals, & Bearings 53: 
	Loading Door Group 53: 
	Water Inlet & Rear Channel 71: 
	Electrical Components 53: 
	Water Inlet & Rear Channel 72: 
	Water Inlet & Rear Channel 73: 
	Kits, Assemblies, & Common Parts 54: 
	Cabinet & Front Panel Group 54: 
	Rear View 54: 
	Cylinder, Seals, & Bearings 54: 
	Loading Door Group 54: 
	Water Inlet & Rear Channel 74: 
	Electrical Components 54: 
	Water Inlet & Rear Channel 75: 
	Water Inlet & Rear Channel 76: 
	Kits, Assemblies, & Common Parts 55: 
	Cabinet & Front Panel Group 55: 
	Rear View 55: 
	Cylinder, Seals, & Bearings 55: 
	Loading Door Group 55: 
	Water Inlet & Rear Channel 77: 
	Electrical Components 55: 
	Water Inlet & Rear Channel 78: 
	Water Inlet & Rear Channel 79: 
	Kits, Assemblies, & Common Parts 56: 
	Cabinet & Front Panel Group 56: 
	Rear View 56: 
	Cylinder, Seals, & Bearings 56: 
	Loading Door Group 56: 
	Water Inlet & Rear Channel 80: 
	Electrical Components 56: 
	Water Inlet & Rear Channel 81: 
	Water Inlet & Rear Channel 82: 
	Kits, Assemblies, & Common Parts 57: 
	Cabinet & Front Panel Group 57: 
	Rear View 57: 
	Cylinder, Seals, & Bearings 57: 
	Loading Door Group 57: 
	Water Inlet & Rear Channel 83: 
	Electrical Components 57: 
	Water Inlet & Rear Channel 84: 
	Water Inlet & Rear Channel 85: 
	Kits, Assemblies, & Common Parts 58: 
	Cabinet & Front Panel Group 58: 
	Rear View 58: 
	Cylinder, Seals, & Bearings 58: 
	Loading Door Group 58: 
	Water Inlet & Rear Channel 86: 
	Electrical Components 58: 
	Water Inlet & Rear Channel 87: 
	Water Inlet & Rear Channel 88: 
	Kits, Assemblies, & Common Parts 59: 
	Cabinet & Front Panel Group 59: 
	Rear View 59: 
	Cylinder, Seals, & Bearings 59: 
	Loading Door Group 59: 
	Water Inlet & Rear Channel 89: 
	Electrical Components 59: 
	Water Inlet & Rear Channel 90: 
	Water Inlet & Rear Channel 91: 
	Kits, Assemblies, & Common Parts 60: 
	Cabinet & Front Panel Group 60: 
	Rear View 60: 
	Cylinder, Seals, & Bearings 60: 
	Loading Door Group 60: 
	Water Inlet & Rear Channel 92: 
	Electrical Components 60: 
	Water Inlet & Rear Channel 93: 
	Water Inlet & Rear Channel 94: 
	Kits, Assemblies, & Common Parts 61: 
	Cabinet & Front Panel Group 61: 
	Rear View 61: 
	Cylinder, Seals, & Bearings 61: 
	Loading Door Group 61: 
	Water Inlet & Rear Channel 95: 
	Electrical Components 61: 
	Water Inlet & Rear Channel 96: 
	Water Inlet & Rear Channel 97: 
	Kits, Assemblies, & Common Parts 62: 
	Cabinet & Front Panel Group 62: 
	Rear View 62: 
	Cylinder, Seals, & Bearings 62: 
	Loading Door Group 62: 
	Water Inlet & Rear Channel 98: 
	Electrical Components 62: 
	Water Inlet & Rear Channel 99: 
	Water Inlet & Rear Channel 100: 


